Order Parts Online

UTV, ATV and Scooter parts for units manufactured by Chongqing Huansong Ind. Group Co. LTD and distributed by: Hisun, Bennche, Big Muddy, Massimo, Qlink, Supermach / US Titan, Precision and JMC.

CYLINDER HEAD

CYLINDER HEAD    

Diagram Number

Part Number

Part Name And Standard

Quantity

1

12200-F18-0000

CYLINDER HEAD ASSY

1

2

GB/T 70.1-2000

SCREW M8×20

2

3

90612-F12-0000

gasket 8×14×1

2

4

GB/T16674-1996

BOLT M6×14

1

5

90601-F11-0000

GASKET 6×13×1.5

1

6

GB/T 899-1988

double-ended BOLT STUD

2

7

91403-F12-0000

CLIP of inlet pipe40-50

1

8

90802-F11-0000

PIN 14×16

2

9

GB/T16674-1996

BOLT M10×223

2

10

GB/T16674-1996

BOLT M10×250

2

11

90602-F11-0000

WASHER 10×20×2

4

12

GB/T70.1-2000

screw M8×40

2

13

12331-F12-0000

left cover of cylinder head

1

14

91202-F11-0000

O-seal RING 107×2.4

1

15

GB/T70.1-2000

screw M6×25

2

16

12361-F11-0000

valve cover

2

17

91201-F11-0000

O-RING 58×2.4

2

18

GB/T70.1-2000

screw M6×20

4

19

12206-F18-0000

PLATE of cam shaft I

1

20

GB/T 5783-2000

BOLT M6×12

2

21

12207-F18-0000

PLATE of cam shaft II

1

22

33300-F11-0000

SPARK PLUG(NGK DR8EA)

1

23

14800-F11-0000

INLET PIPE

1

24

91221-F11-0000

O-RING 43.2×2

1